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Dr. Vithalrao Vikhe Patil Foundation’s
DR. VITHALRAO VIKHE PATIL COLLEGE OF ENGINEERING,

AHMEDNAGAR.
Ref.No. CEA/CED/TESTING/17-18/13 Date: - 25/09/2017

TEST RESULTS ON STEEL BAR

Name of Party & Address: - M/S JIJAU DEVELOPERS. Shriram Market City. Shirur.
Subject: - Tensile Testing of TMT steel bar of 16 mm diameter.

Ref- Your Letter No-Nil- Date:-19/09/2017.

Testing Charges Rs. - 400/-
Paid Vide Receipt No. : - 01708 Date? = 1909201

RESULT

Tension Test on Steel bar

Sr. | Dia. of | Length | Wt.of | Yield | Yield | Ultimate | Tensile ) “Final | Elongatio
No. Bar of Bar Bar Load Stress Load | Strength | Gauge (%)
(mm) (em) | (gms) (kN) (N/mm?) (kN) | (N/mm®) | Lengthin
SHEI B 0S
0l 16.00 100 1560 | 127.750 | 635.375 146.600 | 729.127 | 96,23 2403
SRR M

Tested By

-0
Laboratory Incharge q/lyg.()‘[':;.
Testing of Materials Dept. of Civil Engg.
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